

### MATERIAL CERTIFICATE

ISO No:

AQRS-014

Reference

1000156217

22 September, 2022

Dear Sirs

This is to certify that we have supplied to: 精晟興業股份有限公司 台北縣23858 新北市樹林區中華路379巷2號 the following:

GRADE: ASSAB XW-10

Delivery Note	Item Description	PCS	Weight	Remark			
3030687902	16.0x29.0x53.0	100	24.40 KG				
	Total Qty	100	24.40 KG				

#### APPROX. ANALYSIS

C	1.0
Si	0.3
Mn	0.6
Cr	5.3
Mo	1.1
V	0.2

#### HARDNESS AS DELIVERED

SOFT ANNEALED TO APPROX. 215 HB

Yours faithfully ASSAB Steels Taiwan





This is a computer generated Certificate, no signature

# 高達熱處理工業股份有限公司 KAO-DA HEAT TREATMENT CO.,LTD.

## 檢驗報告

地址:新北市新莊區化成路113巷11號

Report of qualitxamination

TEL:(02)2994-9668 FAX: (02)2991-9260

訂單編號(No.): 202633 檢驗日期(Date):111、7 7 客户名稱 品名 Customer Commodity 材質 数量 Material Quantity 檢測項目 要求规格 檢測設備 實測紀錄 Test record Project Exam apparatus Request 1 2 3 5 表面硬度 洛氏硬度計 Case hardness Rockwell hardness test 心部硬度 Core hardness 滲碳深度 Carburizing depth 深度 μm μm μm μm μm 氮化深度 維克氏微小硬度計 HV Nitrogenation depth MICRO VICKERS HRC 處理方式 簡略圖 Processing method Brief graphical representation ☑鹽浴熱處理 Salt-bath heat treatment □深冷處理 Sub-zero treatment 口渗碳 Carburizing □ 氣體軟氣化 Gas nitrocarburizing □其他 Other: 作業紀錄 Operational record 項目 時間 温度 Program Temperature Time 焠火 經理 檢驗者 min. Quenching manager Inspector % min. 回火 °C min Tempering °C min

10:41

2022/09/19

中國網機股份有限公司 CHINA STEEL CORPORATION 中華民國高峰市小港區中郊路景 I CHING EAMS RADD ESIAO KANG KAGESINNG 81223 TAINAN, REPUBLIC OF CEINA TEL: (07) 802-1111 FAX: (07) 802-2511, (07) 801-9427 E-mail: t2llmae@mail.csc.com.tw COMPANY REGISTRATION NUMBER: 30414175 D677

B0066-01 產品名称

		_	2012 121	_											_	_		B0065-	_	COM	ANY	REG   ST	RATION	NUMBER:	30414175
客戶名稿 像來金屬股份有限公司 CUSTONER JUNE LAI METAL CO., LTD.																		走品/ PRODE	5科	BAR	-ALL	Y STE	_		
Chatakek	JUNE L	II MICIAL	cu.	LID.					20000000									發票型 INVDICE	<b>党碼</b>	AHE	98788	74	推明 (SEVI)	書紙號 FICATE NO.	11070130066
規格名稱	JIS G4	053 SCM44	0 (	(RA2)	170													客戶 S CUSTINE	备號	36	5619		中綱	打單系統	JW3831G
SPEC																		交通 I		JUJ	1 30, 2	022	中綱訂單級 CSC COREER VA 連明書日期 FAC ISSUE BATE		JUL. 01, 2022
檢驗	CSC MI	L INSPEC	HOIL							T/0	01							CT CEN	<b>英島號</b>						
页太平	et na	尺 DIMENSIO	+	數	18 E.	LO. 112			T	TT	T	П	T	1				城分 (				TION	¥	$\neg \Box$	M .13
3 ME DO	直接	E/ 克度 BICZ VIDITE	NS 長度 LENGTE	堂	質量	植號										dra F	8	Si Cut	Ni Cr	AL	10				備 往
SEQ.	NO. JIN	BICE NUMBER	LENGRA	OLA	kg	HEAT									X10 X	10	3 X10	X1	2	X10x	3				REMARKS
4CR194			COL		4, 426	26899									43	81 1		21 Tr		40	17		$\top$		
	1	TOTAL:		2	4, 426																				
									1	1														11	
t										1			1											1 1	
				1			á II	1 1			1	1 1						11			1				
1		3		1	9					1	1		1	1 1				11			1				
				1 1	1					1 1				1 1			1	11							
1	1					1	. 1			1			1					1					1 1		
	- 1									1 1		1 1		1											
	1	1					1			1 1							1	1					1 1		
				1 1						1 [								1 1	18						
	1	1								1 1	1					- 1									
	4			1 1						1 1															
1	1																								
				1.1	- 1	1	1 1					1 1				1									
	- 1				, ,	1		1 1	1									11							
				1.1		1			1																
							1									1	1. 3								
				-										-						-	F =TO	TAL A			
注釋																									
DTES																									
																- 0									
Tr	TRACE E	LEMENT W	IH 17	S CO!	VIENT C	UNFOR	MING TO	THE SPE	CIFIC	ATTON T	REQUIRE	MENTS.													
			1				- 本語	明本表	所列產	品・均	伦材料	見格製主	走及試驗	, 並符	合規キ	多之思	块。								
							-									-		4 3 500				-			
											AL DESC											. 17	Aug	- 1 Paris	Huan
- ;	SURVEYED	BY	-			TEST	MEREBY C TED WITH VE MATER	SATISF	FACTORY	Y RESUL	AL DESC LTS IN .	ACCORDA	ANCE WIT	H THE	REQU	REME	NT OF	THE				-	-		E E &